
1 

 

 

 

FORM-I 
 

 

For 

 

PROPOSED MERGER & EXPANSION OF SPECIALITY 

CHEMICALS, PESTICIDE INTERMEDIATES & PESTICIDE 

TECHANICALS IN EXISTING UNIT 

 

of 

M/s. HEMANI INDUSTRIES LTD. (UNIT-III & IV) 

PLOT NO. CH-5 & E-362, G.I.D.C. ESTATE, DAHEJ-I,  

TAL: VAGRA, DIST: BHARUCH-392130, GUJARAT 

 



2 

 

APPENDIX I 

FORM 1 

1. Basic Information  

Sr.  
No. 

Item Details 

1. Name of the Project/s Hemani Industries Ltd. (Unit-III & IV) 
2. S.No. in the Schedule  5 (b) & 5 (f) 
3. Proposed capacity/area/length/tonnage 

to be handled/command area/lease 
area/number of wells to be drilled 

   Proposed Specialty Chemicals, Intermediates and 
    Pesticides Technical = 2662 + 6058 = 8207  
[...]
WATER CONSUMPTION: 

WATER CONSUMPTION QUANTITY 
(KL/DAY) 

 EIXSTING  ADDITIONAL TOAL AFTER 
EXPANSION 

Domestic  202 23 225 
Industrial  Process 525 780 1305 

Washing 240 160 400 
Boiler 650 100 750 
Cooling 726 124 850 

 Total (Industrial) 2141 1164 3305 
Others   55 -- 55 
Gardening  53 27 80 
Total Water Consumption (KL/DAY)   2451 1214 3665 

 
WASTEWATER GENERATION: 

WASTEWATER GENERATION QUANTITY 
(KL/DAY) 

 EIXSTING  ADDITIONAL TOAL AFTER 
EXPANSION 

Domestic  145 25 150 
Industrial  Process 578 630 1208 

Washing 240 160 400 
Boiler 86 14 100 
Cooling 119 11 130 

 Total (Industrial) 1023 815 1838 
Others   --- -- -- 
Gardening  --- -- -- 
Total wastewater Generation KL/DAY)   1168 840 2008 



124 

 

 WATER BALANCE DIAGRAM 

 

 

Reuse in Cooling 
Tower 

Raw Water = 3665 KL/Day (2525 KL/Day Fresh from GIDC + 1140 KL/Day Reuse) 

Domestic = 
225 KL/Day 

Process  =   
1205 KL/Day 

Boiler = 750 
KL/Day 

Washing = 
400 KL/Day 

Gardening 

= 80 KL/Day 

STP = 150 KL/Day 
 80 KL/Day for 
flushing purpose 
+ 70 KL/Day for 
Gardening 

1100 KL/Day 100 KL/Day 130 KL/Day 

ETP = 1363 
KL/Day 

Cooling 
Tower = 
850 KL/Day 

400 KL/Day 

(455 KL/Day + RO 
Reject  100 KL/Day) 
 Solvent Stripper 
 MEE 

Condensate = 550 
KL/Day  Reuse in 
Scrubber, washing, 
Cooling Tower 

MEE Salt = 45 
MT/Day  TSDF 
site 

Spent Solvent = 
5 MT/Day  
Common 
Incineration 
site 

Other 

= 55 KL/Day 

High COD = 20 KL/Day 
 Own Incinerator 

RO = 540 KL/Day 

RO = 440 KL/Day 

RO Reject = 100 
KL/Day 

823 KL/Day  
Deep Sea 
through GIDC 
Drain 

95 KL/Day 

55 KL/Day 

400 KL/Day 



125 

 

ANNEXURE: 5 
ETP DETAILS  

EXISTING 

M/s. Hemani Industries Ltd. (Unit-III & IV) have Effluent treatment plant consisting of primary, 

secondary and tertiary treatment units. The effluent confirming the GPCB standards is disposed into 

deep sea through GIDC pipeline. The details of ETP are as follows.  

PROCESS DESCRIPTION: ETP (EFFLUENT TREATMENT PLANT) 

M/s. Hemani Industries LTD. (Unit-III & IV) have Effluent treatment plant consisting of primary, 
secondary, tertiary treatment and advance treatment units. The details of ETP are as follows.  

Stream I (Low COD & TDS Stream) 

First all non-toxic and biodegradable streams (low & medium COD& TDS) of wastewater are pass 
through Screen Chamber (SC-01) where floating material are removed with help of Screen (S-01). Then 
effluent is passed through Oil & Grease Removal Tank (OGRT-01). Automatic mechanical Oil Skimmer is 
provided in the OGRT to remove floating oil and grease from the wastewater to Oil & Grease Collection 
Tank (OGCT-01). Then effluent is collected in Collection cum Equalization tank-1 (CET-01). Mixer is 
provided in CET-01 to keep all suspended solids in suspension.  

Then after, equalized wastewater is pumped to Neutralization Tank-1 (NT-01) where the continuous 
addition and stirring of Lime solution is done to maintain neutral pH of wastewater from Lime Dosing 
Tanks (LDT-01) as per requirement by gravity. Then after, neutralized wastewater goes to Flash Mixer-1 
(FM-01) by gravity. Alum and Polyelectrolyte are dosed from Alum Dosing Tank (ADT-01) and 
Polyelectrolyte Dosing Tank (PEDT-01) respectively by gravity into FM-1 to carry out coagulation by using 
a Flash Mixer. Then after, coagulated wastewater is settled in Primary Clarifier (PCF-01). Clear 
supernatant from PCL is passed in Aeration Tank (AT-01)  

Here, biodegradation of organic matter of the wastewater is carried out by bacteria (suspended growth) 
in the AT-01 and for that oxygen is supplied by 2 nos. of air blowers (B-02) through diffusers. Air blowers 
also keep MLSS in suspension. 

Then after, wastewater goes to Secondary Clarifier-1 (SCL-01) from AT-1. Here, the suspended solids are 
settled. Sludge is removed from bottom of SCL-01 and pumped to AT-1 to maintain MLSS and excess 
activated sludge is sent to Sludge Sump (SS-01).  

Clear supernatant from SCL-01 shall goes to Aeration Tank-2 (AT-02). Here biodegradation of left out 
organic matter of the wastewater is carried out by bacteria (suspended growth) and for that oxygen is 
supplied by two nos. of blowers (B-03) with help of diffusers. Then after, wastewater goes to Secondary 
Clarifier-2 (SCL-02) from AT-2. Here, the suspended solids are settled. Activated sludge is removed from 
bottom of SCL-02 and pumped to AT-02 to maintain MLSS and remaining is sent to SS. Nutrients are 



126 

 

added from NDTs to Aeration Tank-1& 2 for growth of Bacteria. Clear effluent is collected in of 
Intermediate Sump (IS-01) by gravity. 

Thereafter, the wastewater is passed through Multi Grade Filter (MGF-01) to remove left out TSS and 
Activated Carbon Filter (ACF-01) for final effluent polishing. After tertiary treatment, effluent is collected 
in Treated Effluent Sump (TES-01-A) before sent to GIDC drain and ultimate disposal into deep sea.  

Sludge settled in PCL-01-A and excess sludge from SCL-01-A/02-A & PTS-01-A are sent to Sludge Drying 
Beds(SDBs-01-A/E) where, drying is carried out before storage in HWSA and ultimate disposal to TSDF. 
Leachate from SDBs-01-A/B and backwash from MGF-01-A and ACF-01-A are sent back to CET-01-A for 
further treatment. 

EXPECTED CHARACTERISTICS OF WASTEWATER BEFORE & AFTER TREATEMENT 

Sr. No. Category of Wastewater Before Treatment After Treatment 
 

1 pH 3.5-6.5 6.5-8.5 
2 COD (mg/L) 8,000  240 
3 BOD3 (mg/L) 3,500 100 
4 SS (mg/L)              650 70 
5 Ammonical Nitrogen (mg/L) 20 10 
 



127 

 

Flow Diagram:  

 

 

  



128 

 

Stream-II: High TDS 

All High TDS streams of wastewater are collected in Collection cum Equalization Tank-2-A (CET-02-A). 
Mixer is provided to keep all suspended solids in suspension and to provide proper mixing. Then effluent 
is pumped to Neutralization Tank-2(NT-02-A) where Lime is added from Lime Dosing tank. Then after, 
effluent is sent to Flash Mixer-2 (FM-2-A) where Alum and poly are added from ADT and PDT 
respectively. Then after, coagulated wastewater is settled in Primary Tube Settler (PTS-01-A). 

Clear effluent from PTS-1-A is collected in Holding Tank (HT-01-A) before pumped to strippers. Effluent 
from stripper is then collected in MEE Feed Tank (MFT-01-A) where RO reject is mixed. Then effluent is 
sent to Multiple Effect Evaporator (MEE-01-A) for further treatment followed by Agitated Thin Film 
Dryer (ATFD-01-A) for solids dewatering. Condensate from MEE is reused in scrubber, washing and 
cooling towers and solids from ATFD-01-A is collected and stored in HWSA for disposal in TSDF.    

MEE SYSTEM  

PROCESS DESCRIPTION: 

Capacity: 200 KL/Day x 3 Nos.  

Industry has installed Multi Effect Evaporator for the treatment of industrial effluent (as an 

additional facility) having capacity of 600 KL/Day. The condensate water generated from the MEE 

is reused in scrubber, washing & cooling tower. 

Neutral effluent from Primary Treatment Plant is passed through 3 stages Evaporator System and 

the evaporated water is collected in an Evaporated Water Collection Tank and then recycled to 

plant after filtering through sand filter and carbon filter. The sludge from the evaporators is filtered 

through Nutsch Filter whereby solid filtered sludge is obtained and the filtrate is reused in 

scrubber, washing and cooling towers. 

Multi stage evaporator (3 - stages) is a long tube forced circulation type evaporators where in the 

first effect high pressure steam of 7.0 kg/cm2 is used to evaporate waste water. The evaporated 

water in the form of steam at 2.0 kg/cm2g pressure is used for evaporating the effluent in the 

second stage at atmospheric pressure. Evaporated water from the second stage is used for 

evaporating waste water in the third stage under vacuum of 650- 720 mm Hg. Finally evaporated 

water from the third stage is condensed in the steam condenser using cooling water on other side. 

Condensate from all the three stages is collected in condensate receiving tanks, which is pure water 

and hence, reused in scrubber, washing and cooling towers. Concentrated mass from each effect is 



129 

 

collected in the crystallizer where, on cooling inorganic salts are precipitated along with organic 

contaminants. This mass is filtered in CF / Nutch filter and filtrate is reused in scrubber, washing 

and cooling towers . 

Design of MEE : 

No. of Effects : 3 (1 Falling Film  +  2 Forced Circulation) 

Waste Handling Capacity : 200 m3 / day x 3 Nos. 

Feed Rate : 10000 kg / hour (20 working hours / day) 

Feed Concentration : 10 % TDS 

Feed Temperature : 35 o C 

Product Rate : 2500 kg / hour 

Product Concentration : 40 % 

Product Temperature : 55 o C 

Water Evaporation Rate : 7500 kg / hour 

 

EXPECTED CHARACTERISTICS OF WASTEWATER BEFORE & AFTER TREATEMENT 

Sr. No. Category of Wastewater Before Treatment 

1 pH 2-10 

2 COD (mg/L) 20,000 - 25,000 

3 BOD3 (mg/L) 5,000-6,000 

4 TDS (mg/L) 1,10,000 

5 Ammonical Nitrogen (mg/L) 200 



130 

 

 

Flow Diagram: 

 

Neutralized effluent 
from Primary ETP 

Solvent Stripper Column Steam Solvent Evaporation -  
Condenser 

High COD  
Condensate 

(Solvent) 
Common 
Incinerator 

MEE Column-1 Steam Water Evaporation -  
Condenser 

Condensate 

Reuse in 
Process 

MEE Column-2 Steam Water Evaporation -  
Condenser 

MEE Column-3 Steam Water Evaporation -  
Condenser 

Feed to Evaporator 

Steam Condensate 

MEE Salt to TSDF Site 
for Disposal Site 



131 

 

Unit Dimension: 

S.N. Name of unit Size (m x m x m) No. MOC/ Remark 

Stream I (Low-medium COD & TDS Stream) 850 M3/Day 

1 Screen Chamber (SC-01-A) 2.8 x 1.5 x (0.05 +0.3 FB) 1 
RCC M25+A/A Bk. 

Lining 

2 
Oil & Grease Removal Tank 

(OGRT-01-A) 
4.0 x 2.0 x (2.0 LD +0.5 FB) 1 

RCC M25+A/A Bk. 
Lining 

3 
Oil & Grease Collection Tank 

(OGRT-01-A) 
x 1.5x (2.0 LD +0.7FB) 1 

RCC M25 + RCC 
M25+A/A Bk. Lin. 

4 
Collection cum Equalization 

Tank-1 (CET-01-A) 
8.5 x6.5 x (3.5 LD+0.7 FB) 1 

RCC M25+A/A Bk. 
Lining 

5 Neutralization Tank (NT-01-A) 3.0 x 3.0 x (3.5LD +0.3 FB) 1 
RCC M25+A/A Bk. 

Lining 

6 Flash Mixer-1 (FM-01-A) 2.9 x 2.9 x (3.3 LD +0.5 FB) 1 RCC M25 

7 Primary Clarifier (PCL-01-A) 8.0 dia x (3.5 SWD + 0.5 FB) 1 RCC M25 

8 Aeration Tank-1 (AT-01-A) 
24.0 x 16.0 x (6.0 LD +0.5 

FB) 
1 RCC M25 

9 
Secondary Clarifier-1 (SCL-01-

A) 
8.5 dia x (3.0 SWD +0.5 FB) 1 RCC M25 

10 Aeration Tank-2 (AT-02-A) 
20.0 x 15.5 x (5.5 LD +0.5 

FB) 
1 RCC M25 

11 Secondary Clarifier (SCL-02-A) 8.0 dia x (3.0 SWD +0.5 FB) 1 RCC M25 

12 Intermediate Sump (IS-01-A) 5.5 m x 5.5 m x (3.0 m + 0.5) 1 RCC M25 

13 Multi Grade Filter(MGF-01-A) 35 m3/hr 1 MSEP 

14 
Activated Carbon Filter (ACF-

01-A) 
35 m3/hr 1 MSEP 



132 

 

15 
Treated Effluent Sump (TES-

01-A) 
7.0 x4.5 x (3.0 LD+0.5 FB) 1 RCC M25 

16 Lime Dosing Tank (LDT-01) 2000 lit 1 HDPE 

17 Alum Dosing Tank (ADT-01)                 1500 lit 1 HDPE 

18 Poly Dosing Tank (PDT-01) 1000 lit 1 HDPE 

19 
Nutrient Dosing Tank (NDT-

01) 
1000 lit 2 HDPE 

20 
Sludge Drying Beds(SDBs-01-

A/E) 
6.0 m x 6.0 m 5 

Brk. Maso. With 
PCC Bedding 

 

21 
Collection cum Equalization 

Tank-2 (CET-02-A) 
4.0 x 3.0 x (2.5 LD+ 0.5 FB) 2 

RCC M25+A/A Bk. 
Lining 

22 Neutralization Tank (NT-02-A) 2.0 x 2.0 x (2.5 LD +0.5 FB) 1 
RCC M25+A/A Bk. 

Lining 

23 Flash Mixer-2 (FM-02-A) 1.5 x 1.5 (2.5 LD+ 0.7 FB) 1 RCC M25 

24 
Primary Tube Settler(PTS-01-

A) 
4.0 x 2.5 x (2.0 LD+1.0 HB+ 

0.5 FB) 
1 RCC M25 

25 Holding Tank (HT-01-A) 6.0 x 4.0 x (3.0 LD+ 0.5 FB) 1 RCC M25 

26 Strippers (ST-01-A) 200 M3/D 1 SS316L 

27 MEE Feed Tank (MFT-01-A) 7.5 x 4.0 x (3.0 LD+ 0.5 FB) 1 RCC M25 

28 
Multi Effect Evaporator (MEE-
01-A) with Agitated Thin Film 

Dryer (ATFD-01-A) 
200 M3/D 1 SS316L 



133 

 

    Stream-III: High COD 

All High COD streams of wastewater are collected in Collection cum Equalization Tank-3 (CET-03). Then 

effluent is pumped to Neutralization tank-03 (NT-03) where caustic/Acid are added from Caustic/Acid 

Dosing tanks as per requirement to maintain neutral pH of waste water. Then after, neutralized 

wastewater is sent to Flash Mixer-03 (FM-03) where Alum and poly are added from Alum Dosing Tank 

and Poly Dosing Tank respectively. Then after, coagulated wastewater is settled in Primary Tube Settler-

03 (PTS-03). Sludge settles in PTS-03 is sent to Sludge sump (SS-03) and then pumped to Filter Press (FP) 

for dewatering.  Neutralized effluent is incinerated in own incinerator. 

INCINERATOR SYSTEM  

PROCESS DESCRIPTION: 

PRIMARY COMBUSTION CHAMBER 

The drums containing wastes as well as the organic waste are incinerated into Primary Combustion 

Chamber having dual fuel burner (LDO). The organic vapors as well as flue gas are released from 

primary Combustion chamber between 150-450 0 C. The temperature of the drums is in the range of 

450-750 0 C. 

SECONDARY COMBUSTION CHAMBER 

The organic vapors and the flue gas are drawn into Secondary Combustion Chamber, which has main 

gas burner and dual fuel burner (LDO & NG). The chamber is maintained at sufficiently high 

temperature in the range of 900-1200 0 C for complete oxidation of organic/flue gas. i.e complete 

incineration. 

These hot gases are passed through spray quencher where water is sprayed as cooling agent to cool 

down the hot gases from 1200 0C to 150 0C temperature. The cooling water is sprayed through three 

spray nozzles. Flue gases are further cooled by mixing atmospheric air through dilution air damper 

before passing through scrubbing system. 

 

 

 



134 

 

Incinerator Plant 

Flue Gas 

 Modification

Equipment Replaced

New Addition

Natural Gas

Quenching Liquid

S C C-

Temp-1150OC

Quenche r

Ash

Zig Zag 

Water 
Scrubber

Stack
I D Fan

1150 
o
C

SDP-3 SDP-2 SDP-1 Proposed Primary 

Chamber

Alkali 

Tank

Alkali 

Tank

Liquid Effluents

Ventury Scrubber

SCRUBBING SYSTEM 

The flue gases are pass through ventury scrubber, which contains 10% Caustic Solution under re-

circulation as a scrubbing media. After scrubbing through ventury scrubber, the flue gases are pass 

through a Zigzag scrubber for further scrubbing. This zigzag scrubber has 10% Caustic Solution as a 

scrubbing media. After scrubbing, the gases are pass through a demister pad of SS-316 wire mesh to 

eliminate moisture droplets present in the gas. 

CHIMNEY 

The clean gases are sent to the atmosphere through chimney of height 30 meters with the help of ID 

Fan. The ID Fan sucks all the gases coming from Incineration System and maintains negative suction 

throughout the system. 

  

 

 

 

 

 

 

 

 

 

 

 

 

 



135 

 

EXPECTED CHARACTERISTICS OF WASTEWATER BEFORE & AFTER TREATEMENT 

Sr. No. Category of Wastewater Before Treatment 

1 pH 2-10 

2 COD (mg/L) 1,50,000 - 1,75,000 

3 BOD3 (mg/L) 10,000 

4 TDS (mg/L) 90,000 

5 Ammonical Nitrogen (mg/L) 400 



136 

 

Proposed:  

M/s. Hemani Industries Ltd. (Unit-III & IV) shall have an Effluent treatment plant consisting of primary, 
secondary, tertiary treatment and advance treatment units. The details of ETP are as follows.  

Stream I (Low COD & TDS Stream) 

First all non-toxic and biodegradable streams (low & medium COD& TDS) of wastewater shall pass 
through Screen Chamber (SC-01-B) where floating material shall be removed with help of Screen (S-01-
B). Then effluent shall be passed through Oil & Grease Removal Tank (OGRT-01-B). Automatic 
mechanical Oil Skimmer shall be provided in the OGRT to remove floating oil and grease from the 
wastewater to Oil & Grease Collection Tank (OGCT-01-B). Then effluent shall be collected in Collection 
cum Equalization tank-1 (CET-01-B). Pipe grid is provided at bottom of the CET-01 to keep all suspended 
solids in suspension and to provide proper mixing. 2 nos. of Air Blowers (1W+1 stand-by) shall supply air 
through to pipe grid.  

Then after, equalized wastewater shall be pumped to Neutralization Tank-1 (NT-01-B) where the 
continuous addition and stirring of Lime solution is done to maintain neutral pH of wastewater from 
Lime Dosing Tanks (LDT-01-B) as per requirement by gravity. Then after, neutralized wastewater shall go 
to Flash Mixer-1 (FM-01-B) by gravity. Alum and Polyelectrolyte shall be dosed from Alum Dosing Tank 
(ADT-01) and Polyelectrolyte Dosing Tank (PEDT-01-B) respectively by gravity into FM-1-B to carry out 
coagulation by using a Flash Mixer. Then after, coagulated wastewater shall be settled in Primary 
Clarifier (PCF-01-B). Clear supernatant from PCL shall be passed in Aeration Tank (AT-01-B)  

Here, biodegradation of organic matter of the wastewater shall be carried out by bacteria (suspended 
growth) in the AT-01 and for that oxygen shall be supplied by 2 nos. of air blowers (B-02-B) through 
diffusers. Air blowers also keep MLSS in suspension. 

Then after, wastewater shall go to Secondary Clarifier-1 (SCL-01-B) from AT-1-B. Here, the suspended solids 
shall be settled. Sludge shall be removed from bottom of SCL-01-B and pumped to AT-1-B to maintain MLSS 
and excess activated sludge shall be sent to Sludge Sump (SS-01-B).  

Clear supernatant from SCL-01-B shall go to Aeration Tank-2 (AT-02-B). Here biodegradation of left out 
organic matter of the wastewater shall be carried out by bacteria (suspended growth) and for that oxygen 
shall be supplied by two nos. of blowers (B-03-C/D) with help of diffusers. Then after, wastewater shall go to 
Secondary Clarifier-2 (SCL-02-B) from AT-2-B. Here, the suspended solids shall be settled. Activated sludge 
shall be removed from bottom of SCL-02-B and pumped to AT-02-B to maintain MLSS and remaining will be 
sent to SS. Nutrients will be added from NDTs to Aeration Tank-1-B & 2-B for growth of Bacteria. Clear 
effluent is the collected in of Intermediate Sump (IS-01-B) by gravity. 

Thereafter, the wastewater shall be passed through Multi Grade Filter (MGF-01-B) to remove left out 
TSS and Activated Carbon Filter (ACF-01-B) for final effluent polishing. After tertiary treatment, 
effluent shall be collected in Treated Effluent Sump (TES-01-B) and effluent from TES-01-A also 



137 

 

collected before treat RO units (RO-1 & 2). RO permeates  from RO-1 and RO-2 shall be sent to High 
pressure RO (HPRO-1) for further treatment. RO-1 & RO-2 permeates shall be collected in RO 
Permeate Tank (ROPT-01) and then reuse in process. RO reject shall be collected in High Pressure RO 
Tank (HPRO-01). HP RO reject shall be sent to ME Feed Tank (MFT-01-B ) for further treatment and 
HPRO-01 permeate shall be collected in ROPT-01. Treated water from ROPT-01 tank shall be reuse in 
boiler, cooling and in washing. 

Sludge settled in PCL-01-B and excess sludge from SCL-01-B/02-B & PTS-01-B shall be collected in Sludge 
Sump then sludge shall be pumped to Centrifuge (CFG-01) where, dewatering shall be carried out before 
storage in HWSA and ultimate disposal to TSDF. Leachate from CFG-01 and backwash from MGF-01-B 
and ACF-01-B shall be collected in Drain Pit and pumped back to CET-01-B for further treatment. 

 

Stream II (High TDS stream)  

All High TDS streams of wastewater shall be collected in Collection cum Equalization Tank-2 (CET-02-B). 
Pipe grid is provided at bottom of the CET-02-B to keep all suspended solids in suspension and to 
provide proper mixing. 2 nos. of Air Blowers (1W+1 stand-by) shall supply air through to pipe grid.  Then 
effluent shall be pumped to Neutralization Tank-2(NT-02-B) where Lime shall be added from Lime 
Dosing tank. Then after, effluent shall have sent to Flash Mixer-2 (FM-02-B) where Alum and poly shall 
be added from ADT and PDT respectively. Then after, coagulated wastewater shall be settled in Primary 
Tube Settler (PTS-01-B). 

Clear effluent from PTS shall be collected in Holding Tank (HT-01-B) before pumped to strippers. Effluent 
from stripper and HPRO-01 shall be then collected in MEE Feed Tank (MFT-01-B) where RO reject shall 
be mixed. Then effluent shall be sent to Multiple Effect Evaporator (MEE-01-B) for further treatment 
followed by Agitated Thin Film Dryer (ATFD-01-B) for solids dewatering. Condensate from MEE shall 
reuse in washing and utilities and solids from ATFD-01-B shall be collected and stored in HWSA for 
disposal in TSDF.    

 

 



138 

 

SIZE OF TANKS (Stream I & II) (PROPOSED) 

S.N. Name of unit Size (m x m x m) No. MOC/ Remark 

Stream I (Low-medium COD & TDS Stream) 540 M3/D 

1 Screen Chamber (SC-01-B) 2.5 x 1.5 x (0.05 +0.3 FB) 1 
RCC M25+A/A Bk. 
Lining 

2 
Oil & Grease Removal Tank 
(OGRT-01-B) 

3.0 x 1.5 x (1.5 LD +0.5 FB) 1 
RCC M25+A/A Bk. 
Lining 

3 
Oil & Grease Collection Tank 
(OGRT-01-B) 

1.5 x 1.0 x (1.0 LD +0.7FB) 1 
RCC M25 + RCC 
M25+A/A Bk. Lin. 

4 
Collection cum Equalization 
Tank-1 (CET-01-B) 

7.0 x6.5 x (3.0 LD+0.7 FB) 1 
RCC M25+A/A Bk. 
Lining 

5 Neutralization Tank (NT-01-B) 2.2 x 2.2 x (3.0LD +0.3 FB) 1 
RCC M25+A/A Bk. 
Lining 

6 Flash Mixer-1 (FM-01-B) 2.2 x 2.2 x (2.8 LD +0.5 FB) 1 RCC M25 

7 Primary Clarifier (PCL-01-B) 7.0 dia x (3.0 SWD + 0.5 FB) 1 RCC M25 

8 Aeration Tank-1 (AT-01-B) 22.0 x 15.0 x (5.5 LD +0.5 FB) 1 RCC M25 

9 
Secondary Clarifier-1 (SCL-01-
B) 

7.5 dia x (3.0 SWD +0.5 FB) 1 RCC M25 

10 Aeration Tank-2 (AT-02-B) 18.0 x 14.0 x (5.0 LD +0.5 FB) 1 RCC M25 

11 Secondary Clarifier (SCL-02-B) 7.0 dia x (3.0 SWD +0.5 FB) 1 RCC M25 

12 Intermediate Sump (IS-01-B) 4.5 m x 4.5 m x (3.0 m + 0.5) 1 RCC M25 

13 Multi Grade Filter(MGF-01-B) 25 m3/hr 1 MSEP 

14 
Activated Carbon Filter (ACF-
01-B) 

25 m3/hr 1 MSEP 

15 RO Feed Tank (ROFT-01) 6.0 x4.0 x (2.5 LD+0.5 FB) 1 RCC M25 



139 

 

16 RO-1 & RO-2 270 m3/D (Each) 2 Std. 

17 High Pressure RO (HPRO-01) 190 m3/D  1 Std. 

18 RO Permeate Tank (ROPT-01) 10.0 x 6.0 (3.0+0.5) 1 RCC M25 

19 Lime Dosing Tank (LDT-01) 1500 lit 1 HDPE 

20 Alum Dosing Tank (ADT-01) 1000 lit 1 HDPE 

21 Poly Dosing Tank (PDT-01) 1000 lit 1 HDPE 

22 
Nutrient Dosing Tank (NDTs-
01-A/B) 

1000 lit 2 HDPE 

23 Sludge Sump (SS-01-B) 3.0 m x 3.0 m x (3.0 m + 0.5) 2 RCC M25 

24 Centrifuge (CFG-01) 80 M3 2 
Brk. Maso. With 
PCC Bedding 

Stream II (High TDS stream) 255 m3/D+100 m3/D RO Reject 

25 
Collection cum Equalization 
Tank-2 (CET-02) 

5.0 x 3.5 x (3.0 LD+ 0.5 FB) 2 
RCC M25+A/A Bk. 
Lining 

26 Neutralization Tank (NT-01) 2.5 x 2.5 x (3.0 LD +0.5 FB) 1 
RCC M25+A/A Bk. 
Lining 

27 Flash Mixer-2 (FM-02) 2.0 x 2.0 (2.8 LD+ 0.7 FB) 1 RCC M25 

28 Primary Tube Settler(PTS-01) 
4.5 x 3.0 x (2.5 LD+1.0 HB+ 0.5 
FB) 

1 RCC M25 

29 Holding Tank (HT-01) 7.0 x 5.0 x (3.5 LD+ 0.5 FB) 1 RCC M25 

30 Strippers (ST-01) 255 M3/D 1 SS316L 

31 MEE Feed Tank (MFT-01) 8.5 x 5.0 x (3.5 LD+ 0.5 FB) 1 RCC M25 

32 
Multi Effect Evaporator (MEE-
01) with Agitated Thin Film 
Dryer (ATFD-01) 

355 M3/D 1 SS316L 

 
RCC M25  = REINFORCED CEMENT CONCRETE (M 25 GRADE)  
PCC   = PLAIN CEMENT CONCRETE 
MSEP   = MILD STEEL EPOXY PAINTED 



140 

 

 

Flow Diagram: 



141 

 

Details of STP: 

DETAILS OF SEWAGE TREATMENT PLANT 

First all non-toxic and biodegradable streams of sewage shall be passed through Screen Chamber(SC-01) 

where Screen (S-01) is provided to remove floating material from sewage. Then effluent shall be passed 

through Oil & Grease Removal Trap (OGRT). Floating oil and grease from the wastewater shall be 

removed manually and collected in O & G Collection tank (OGCT) from it. Then after, the sewage is 

collected in Collection Tank (CT-01). Then sewage shall be pump to Moving Bed Bio-Reactor (MBBR) with 

help of submersible pump (P-01).  

In MBBR tank dissolved organics are removed with the help of bacteria in presence of oxygen provided 

by centrifugal blower through diffused aeration system. MBBR tank is loaded with special media which 

inhibits attached bacterial growth. Due to this attached growth, the quantity of sludge generation is very 

little and the treatment is more effective in a very less retention time. This treated sewage shall be 

transferred to Tube Settler (TS), where Sludge settles in TS shall be sludge is discarded in sludge drying 

beds (SDB) for drying. Leachate from SDBs is sent back to Collection tank for treatment and dry sludge is 

used as manure. 

The treated sewage shall be then collect in Intermediate Sump (IS) where for disinfection of sewage, 

Sodium Hypochlorite shall be added from Sodium Hypochlorite Dosing Tank with help of Dosing Pump. 

This treated water shall be pump to Dual Media filter (DMF) with help of Centrifugal pump(P-02). This 

treated water pass through Dual Media filter (DMF) to ensure total removal of suspended particles and 

for polishing treatment. Treated water is then collected in Treated Water Sump (TWS) having capacity of 

one-day storage, before used for irrigation. 



142 

 

SIZE OF TANKS 

S.N. Name of unit 
Size (m x m x m) 
L x B x (LD+FB) 

No. MOC/ Remark 

STP (150 KLD) 

1 Screen Chamber (SC) 3.5 x1.0 x (0.05 LD+0.3 FB) 1 RCC M25 

2 Oil & Grease Removal Trap (OGRT) 4.0 x 1.0x (1.2 LD+0.5 FB) 1 RCC M25 

3 Collection Tank (CT) 4.0 x 3.0 x (2.8LD+0.7 FB) 1 RCC M25 

4 Moving Beds Bio-Rector (MBBR) 4.0 x2.5 x (4.0 LD + 0.3 HB+ 0.3 FB) 1 MSFRP 

5 Tube Settler (TS) 3.0 x2.5 x (2.5 LD + 0.5 HB+ 0.3 FB) 1 MSFRP 

6 Intermediate Sump (IS) 2.5 x2.0 x (3.0 LD + 0.3 HB+ 0.5 FB) 1 MSFRP 

7 Dual media filter(DMF) 7 m3/hr 1 FRP 

8 Treated Water Sump(TWS) 5.0 x 5.0 x (3.0 LD+0.5 FB) 1 RCC M25 

9 sludge drying beds (SDB) 4.0 x 3.0 2 Brick Mos. With 
PCC bedding 

10 O & G Collection Tank (OGCT) 500 lit 1 HDPE 

11 Sodium Hypo Dosing Tank(SHDT) 750 Lit 1 HDPE 

 
 



143 

 

 

ANNEXURE: 6 

DETAILS OF HAZARDOUS WASTES: 

SR. 
NO. 

SOURCE OF 
WASTE 

CATEGORY QUANTITY 
(MT/ MONTH) 

MODE OF DISPOSAL 

EXISTING ADDITIONAL TOTAL 

1 ETP Sludge 35.3 420 200 620 Collection, Storage,  
Transportation & sent to 
common TSDF of M/s. SEPPL, 
Kutch or M/s. BEIL, 
Ankleshwar.  

2 Date Expired & 
Off-Specification 
products 

29.3 20 - 20 Collection, Storage, 
Transportation & sent to on-
site incinerator or common 
Incinerator of M/s. SEPPL, 
Kutch or M/s. BEIL, Ankleshwar 
or co-processing in cement 
industries or RSPL, Panoli. 

3 Incinerable Liquid 
Waste 

29.1 350 250 600 

4 Distillation 
Residue 

20.3 380 130 510 

5 Used Oil 5.1 200 Ltrs 400 Ltrs 600 Ltrs Collection, Storage, 
Transportation & sell to 
registered reprocessors / reuse 
as lubricant. 

6. Discarded 
Containers/ Bags 

33.1 4,500 Nos 4,500 Nos 9,000 Nos Collection, Storage, 
Decontamination, 
Detoxification, Transportation 
& sell to GPCB authorized 
vendors. 

7. Incineration Ash 37.2 15 -- 15 Collection, Storage, 
Transportation & sent to 
common TSDF of M/s. BEIL, 
Ankleshwar or M/s. SEPPL, 
Kutch. 

8 Fly Ash  37.2 4,340 5,660 10,000 Collection, Storage, 
Transportation & sell to brick 
manufactures. 

9 Salts of Multiple 
Effect Evaporator 

35.3 600 
 

750 1,350 
 

Collection, Storage, 
Transportation & sent to 
common TSDF of M/s. SEPPL, 



144 

 

 

Kutch or M/s. BEIL, 
Ankleshwar. 

10 Organic Residue 29.1 00 200 200 Collection, Storage, 
Transportation & sent to on-
site incinerator or common 
Incinerator of M/s. SEPPL, 
Kutch or M/s. BEIL, Ankleshwar 
or co-processing in cement 
industries or RSPL, Panoli. 

11 30% HCl  29.6 263.75 2219.25 2483  
 
 
 
 
 
 
Collection, Storage, 
Transportation & sell to GPCB 
authorized end user. 

12 Sodium Sulfite 
(80% wet cake)  

-- 1,000.25 4,229.75 5,230 

13 Ammonium 
Chloride (75-80% 
wet cake)  

-- 425 4,495 4,920 

14 Ammonium 
Chloride (20-25% 
Solution) 

-- 1,500 -- 1,500 

15 KCl (20-25% 
Solution)  

-- 1,610 940 2,550 

16 Spent Sulphuric 
Acid (55%)  

29.6 700 405 1,105 

17 Sodium Sulphate 
Solution (30% to 
35%) 

-- 2,000 5,240 7,240 

18 Potassium 
Bromide 

-- -- 215 215 

19 HBr 29.6 -- 6301 6301 
20 Cupric Chloride 

Solution  
-- 85 65 150 

21 Cuprous 
Hydroxide 

-- -- 100 100 

 Sodium Bisulfite -- -- 550 550 



145 

 

ANNEXURE: 7 
DETAILS OF FLUE & PROCESS GAS EMISSION 
Flue Gas Emission 

SN. STACK ATTACHED TO  CONTROL 